



CANCO
FASTENERS
 Trusted Name in Quality Fixing System



CERTIFICATE OF QUALITY

We hereby guarantee that the laboratory tests and inspection results of steel wire rope conformed to the specification as per contract :

Date: 03/09/2020

CONTRACT NO :

1. TYPE & GRADE

Diameter : 25MM

Finish : UNGALVANIZED

Length:

Construction : 6×36+IWRC Lubrication : GREASE

Lay : RHRL

Standard : GB/T20118-2006

2. TEST RESULT

K. ROPE

Nominal Diameter of Rope : 25MM

Actual Diameter of Rope : 25MM

Tensile strength : 1770N/MM²

Specified Breaking Load : > 394 KN

Actual Breaking Load : > 395 KN

Performing Test : GOOD

B. wires

Tensile Strength Test : SATISFACTORY

Torsion : SATISFACTORY

Wrapping & Unwrapping Test : SATISFACTORY

CHEMICAL ANALYSIS OF WIRE ROD

Charge No.	C	Si	Mn	P	S
	0.4-0.81	0.15-0.24	0.47-0.59	0.008-0.017	0.004-0.008

Thanks & regards



CANCO FASTENERS

+91-011-42525500



CANCO
FASTENERS
 Trusted Name in Quality Fixing System



CERTIFICATE OF QUALITY

We hereby guarantee that the laboratory tests and inspection results of steel wire rope conformed to the specification as per contract :

Date: 03/09/2020

CONTRACT NO :

3. TYPE & GRADE

Diameter : 20MM

Construction : 6×36+IWRC

Lubrication : GREASE

Finish : UNGALVANIZED

Lay : RHRL

Length:

Standard : GB/T20118-2006

4. TEST RESULT

K. ROPE

Nominal Diameter of Rope : 20MM

Actual Diameter of Rope : 20MM

Tensile strength : 1770N/MM²

Specified Breaking Load : > 252 KN

Actual Breaking Load : > 253 KN

Preforming Test : GOOD

B. wires

Tensile Strength Test : SATISFACTORY

Torsion : SATISFACTORY

Wrapping & Unwrapping Test : SATISFACTORY

CHEMICAL ANALYSIS OF WIRE ROD

Charge No.	C	Si	Mn	P	S
	0.4-0.81	0.15-0.24	0.47-0.59	0.008-0.017	0.004-0.008

Thanks & regards



CANCO FASTENERS

+91-011-42525500